
Freese 
AND 

Nichols, INC. 

CONSULTING ENGINEERS 

May 26, 1988 

Mr. Dwayne Hargesheimer 
Director of Water Utilities 
City of Abilene 
P.O. Box 60 
Abilene, Texas 79604 

Dear Mr. Hargesheimer: 

SIMON W. fREESE, P.E. 
JAMES R. NICHOlS, P.E. 
ROBERT L NICHOLS, P.E. 
LEE 8. fREESE, P.E. 
ROBERT S. GOOCH, P .E. 
jO{ PAUL JONES, P.E. 
ROBERT A. THOMPSON III, P.E 
JOHN H. COOl(, P.E. 
T. ANTHONY REID, P.E 
GARY N. REEVES, P.E. 
ROBERT f. PENCE, P.E. 

JOE B. MAPES, P .E. 
W. ERNEST CLEMENT, P.E. 
JERRY L flEMING, P.E. 
A. LEE HEAD III, P.E. 
RONN'E M. LEMONS, P.E. 
MICHAEL G. MORRISON, P.E 
LEO A. DOTSON, P.E. 
DAVID R. GATTIS 
JOHN L JONES, P.E. 
THOMAS C. GOOCH, P.E. 
GARRY H. GREGORY, P.E. 
[...]
tional to the clarity of the water; that is, the higher the 

clarity, the lower the probability of viruses and pari

sitics. r~inimum treatment process levels for most plants 

are set to provide a highly clarified effluent. 

Findings of the Lake Fort Phantom Hill Water Quality Model. The 

water quality model developed on Lake Fort Phantom Hill furnished addi

tional data for selecting appropriate water quality standards. 

The computer model allowed the research team to evaluate the ef

fects of a discharye at various flows and with different degrees of 

treatment on water quality in the lake. Key findings of the model were: 

o 

o 

o 

o 

Significant elevation in biological activity occurs at flows 

greater than 3 MGO with advanced biological treatment. 

Lake Fort Phantom Hill is sensitive to discharge of ni trates, 

due to its limited ability to convert nitrates to nitrogen. 

The lake is sensitive to discharges of nutrients (nitrogen 

and phosphorous) which promote eutrophication (algal blooms). 

The model suggests that phosphorous is the limiting nutrient. 

Controlling phosphorous helps to control algal growths. 

A discharge of 3 r<1GO of reclaimed water would produce an in

crease in total dissolved solids (TOS) of 100 to 150 mg/l. 

3.5 

t.================ FREESE AND NICHOLS, INC ==============::OJ 



o At flows greater than 7 MGD, controls for nitrate and TDS may 

be requ ired. 

Establishment of Water Quality Standards. The establishment of 

water quality standards was based on existing regulations and the 

changes in reservoir water quality predicted by the computer model. 

Water quality criteria and goals were developed and served as the 

basis for selection of appropriate treatment processes. Where appro

priate, criteria were defined for each basic element of the overall 

water reclamation scheme including: 

o 

o 

o 

o 

Reclaimed water used for irrigation 

Reclaimed water discharged to a tributary stream of Lake Fort 

Phantom Hill 

Reclaimed water discharged directly to Lake Fort Phantom Hill 

Water within Lake Fort Phantom Hill 

In all cases, the goals and objectives for reliability and pro

tection of public health were kept in mind. To this end, the project 

team adopted the concepts of process operation redundancy and multiple 

barriers. 

Any proposed treatment system would have an adequate backup and 

more than one barrier for protection of the public health. To increase 

the system's effectiveness, the type, physical location, and operating 

personnel for each process should be varied, and any process selected 

should be able to meet the design criteria at peak monthly flows with 

one unit out of service. More than one barrier should be provided for 

contaminants which affect public health. 

The recommended criteria for the four elements of the overall 

3.6 

l'============,=== FREESE AND NICHOLS, INC ===============:!.I 



water reclamation scheme are as follows: 

1. Reclaimed Water for Irrigation 

Irrigation of controlled access areas (e.g., Dyess AFB Golf 

Course) 

o 

o 

Secondary effluent with disinfection 

- 20 mg/l BODS 

- 20 mg/l TSS 

- 1.0 mg/l chlorine residual 

Maximum fecal coliform level of 100/100 ml. 

Irrigation of limited control access areas (e.g., Municipal 

Golf Course) 

o Secondary effluent treatment (20 mg/l BODS' 20 mg/l TSS 

with coagulation, filtration and disinfection) 

o 

o 

<2.2 total col iform/100 ml (mean) 

<2 NTU 

2. Reclaimed Water Discharged to a Tributary of Lake Fort Phan

tom Hill 

o 

o 

o 

o 

o 

o 

BOD 

Turbi dity 

Ammonia nitrogen 

Nitrate/nitrite nitrogen 

Total phosphorus 

Dissolved oxygen 

5 mg/L 

2 NTU 

2 mg/L 

20 mg/L at Q ~ 3mgd 

10 mg/L at Q > 3 mgd 

2.0 mg/L at Q ~ 3 mgd 

0.2 mg/L at Q >3 mgd 

>5.0 mg/L 

3.7 

l'================ FREESE AND NICHOLS, INC ==============::!.J 



o 

o 

o 

Coliform organisms 

Viruses 

Parasitics 

<100/100 ml (mean) 

<2.2/100 ml (as a goal) 

Free of pathogenic viruses; 

>1.0 pfu/100 1 Enteroviruses 

Free of pathogenic para

sites; <1.0 active enta

moeba hartmanni/liter 

3. Reclaimed Water Discharged Directly to Lake Fort Phantom 

Hill 

The concept of multiple barriers would mean not discharging 

directly into the lake until a successful performance record 

has been established. Accordingly, the project team does 

not propose direct discharge to LFPH at this time, and pro

bably not until beyond the year 2000. Setting criteria for 

an event that distant had little meaning and was discounted. 

However, the standards would be as stringent as or more 

stringent than those established for discharge to a tribu

tary of the lake. 

4. Water Within Lake Fort Phantom Hill 

No deviations from the current surface water and drinking 

water standards are proposed. 

Under current State regulations, the standards for wastewater 

effluent to be discharged to a stream are defined in terms of specific 

water quality criteria, while the standards for effluent to be used for 

irrigation are defined in terms of the required treatment processes. 

3.8 

l'=:=============== FREESE AND NICHOLS, INC ==============='J 



In effect, however, the two standards produce effluent of nearly the 

same quality, with the major difference being the level of nutrient 

removal. For this reason, treatment as described in Item 1 for irri-

gation would produce an effluent quality similar to that described in 

Item 2 for discharge to a stream. A water reclamation plant using 

either process could potentially produce effluent for either applica-

tion. 

3.2 Lake Fort Phantom Hill Water Quality Model 

A computer model of the water quality of Lake Fort Phantom Hill 

was developed using historic water quality data and current water qual

ity monitoring data. The computer model used was the U.S. Army Corps 

of Engineers River and Reservoir Water Quality Model (WQRSS). 

Water quality modeling was performed to predict the impacts of 

discharges on Lake Fort Phantom Hill under a critical condition of 

two-year drought. The variables in the model were 1) the quantity of 

reclaimed water discharged to the reservoir and 2) the degree of treat-

ment provided to the water. The values used were: 

1. Flow Quantities: 3, 7, 12, and 17 mgd. 

2. Degree of Treatment: 

Effluent 
Set BOD5 TSS 0-P04 NH3 N03 

A 3.0 1.0 0.2 2.0 10.0 
B 5.0 5.0 2.0 3.0 25.0 
C 10.0 15.0 10.0 3.0 25.0 

The research team that a flow of 3 mgd was the lowest value which 

would have meaningful impacts. At this flow, there would be a notice-

3.9 

l'================ FREESE AND NICHOLS, INC ==============='J 



able increase of 5 to 10 percent in the lake's volume and measurable 

positive or negative impacts on the lake's water quality. The 3 mgd 

capacity was also determined to be the minimum level allowing economY 

of scale in construction costs and valid results to be used as a basis 

for expansion of the facilities in the future. This determination is 

covered in further detail in Technical Memorandum 7A. The 17 mgd level 

was set as a practical limit of wastewater that would be available for 

reclamation during the study period. 

Effluent Set A represents a reasonable best practical treatment 

level obtainable by current treatment process. Higher quality could be 

achieved; however, the research team concluded that the small absolute 

improvements in quality achieved with a higher treatment level would 

not justify the increased costs. Effluent Set C represents the normal 

quality requirements set by the State of Texas for discharge into a 

lake. Compared to most stream requirements throughout the state, it is 

considered a high level of treatment and requires an advanced waste

water treatment plant. Level B represents a middle-ground effluent set. 

Basic concl usions drawn from the model ing resul ts are that there 

are two primary concerns relating to discharge of reclaimed water to 

Lake Fort Phantom Hill: 

o The reservoir was shown to be very sensitive to increased 

concentrations of phosphorus, a primary nutrient which stimu

lates algae growth. Such growth is undesirable due to the 

unpleasant taste and odors that result. Two recommendations 

were made to counteract this sensitivity: 

Reclaimed water phosphorous concentrations should be 0.2 

3.10 

1.'=============== FREESE AND NICHOLS, INC. ================'.J 



o 

mg/l at flows greater than 3.0 mgd and less than 2.0 mg/l 

at flows less than 3.0 mgd in order to minimize the 

growth of algae and related problems. 

The release and/or discharge of organic nitrogen and am

monia nitrogen during the algal decay cycle is a related 

problem. Ammonia concentrations greater than about 2 

mg/l in the reservoir may be toxic to fish and should 

therefore be kept below this level. 

A potential increase of nitrate-nitrogen in the reservoir is 

also a concern. The concentration must be maintained at less 

than 10 mg/l as nitrogen to be in compliance with drinking 

water standards. 

As reclaimed wastewater flows increase, the nitrate-

nitrogen 

approach 

concentrations must be decreased or they will 

the standard. Ultimately, it appears the 

nitrate-nitrogen concentration in the reclaimed water 

discharge should be limited to approximately 10 mg/l. 

The high concentration of phosphorus and nitrogen in the natural 

drainage of the lake contributes a significant portion of the overall 

loading. Control of these non-point sources was assumed to be impractic

able; therefore, control must be exercised at the discharge point. 

The model projected an increase of 100 to 150 mg/l in total dis

solved solids (TDS) in the lake using the recommended treatment pro

cesses. This increase would raise TDS to the 500 to 600 mg/l range 

under normal conditions and to 850 to 950 mg/l under drought conditions. 

The proJected drought-condition levels exceed Texas surface water cri-

3.11 

l!:================ FREESE AND NICHOLS, INC ==============='J 



teria; however, the TDS concentration during a drought would be compar

able to levels in Hubbard Creek Reservoir, and slightly more than his

toric levels in Lake Fort Phantom Hill during droughts. 

3.3 Detailed Process Alternative Evaluation 

From the findings of the water quality model and the recommended 

water quality standards, four alternative process configurations were 

developed. Detailed descriptions of treatment processes and operations 

that woul d produce an effl uent of the requi red water quality for 

discharge to a tributary of Lake Fort Phantom Hill are presented in 

Technical Memorandum No.7. Bench-scale tests to establish design 

criteria for key treatment processes were performed at the Hamby plant. 

The tests included high lime coagulation, alum coagulation, and the 

determination of appropriate nitrification and denitrification rates. 

Detailed descriptions of the bench-scale tests are contained in Techni

cal Memoranda r~os. 811. and 8B. The four alternatives, shown schemati

cally in Figures 3.1, 3.2, 3.3, and 3.4, are: 

Alternative 1: High Lime 

Alternative 2: Alum Coagulation 

Alternative 3: Alum Coagulation/Biological Phosphorous 

(P) Removal 

Alternative 4: Biological P Removal/Pump During Drought 

Each treatment alternative yields slightly different effluent 

qualities, but each can be equated to a specific effluent set used in 

the water quality modeling work. 

Alternatives 1, 2 and 3 will produce the effluent quality re-

3.12 

l'================ FREESE AND NICHOLS, INC ==============::!J 



GRIT 
BAR REMOVAL 

SCREENS BASIN 
PRIMARY 

CLARIFIERS 

EQUALIZATION 
BASIN 

) 

ACTIVATED SLUDGE BASIN 
i i SECONDARY 

CLARIFIER 
MIX 

BASIN 

SULFUR 
DIOXIDE 

FLOCCULATION 
BASIN 

RECARBONATION 

CHLORINE 

TO CREEK - .. __ --I 

CHLORINE 
CONTACT 

BASIN 

TO SLUDGE 
LAGOONS 

PRESSURE 
FILTER 

ALTERNATIVE I: SINGLE STAGE HIGH LIME, FILTRATION AND CHLORINATION 

FIGURE 3.1 

SUGGESTED PROCESS CONFIGURATION 
TRIBUTARY WWTP 

L _______________________ FREESE AN D NICHOLS, INC. ______________________ ..J 



BAR 
RAW SCREENS 

GRIT 
REMOVAL 
BASINS 

=7ff I1L...-.-.....11 

PRIMARY 
CLARIFIERS 

EQUALIZATION 
BASIN 

ACTIVATED SLUDGE BASIN 

SECONDARY 
CLARIFIER 

PRESSURE 
FILTERS 

CHLORINE 

CHLORINE 
CONTACT 

BASIN 

SULFUR 
DIOXIDE 

TO 
CREEK 

ALTERNATIVE 2: ALUM-P REMOVAL, FILTRATION AND BREAK- POINT CHLORINATION 

FIGURE 3.2 
SUGGESTED PROCESS CONFIGURATION 

TRIBUTARY WWTP 

FREESE AND NICHOLS. INC. ------__________________ ...J 



BAR 
RAW SCREENS 

GRIT 
REMOVAL 

BASINS 

=7f11~, 
PRIMARY 

CLARIFIERS 

EQUALIZATION 
BASIN 

SECONDARY 
CLARIFIER 

(FLOCCULATING) 
ACTIVATED SLUDGE BASIN 

PRESSURE 
FILTERS 

CHLORINE 

CHLORINE 
CONTACT 

BASIN 
TO 

CREEK 

SULFUR 
DIOXIDE 

ALTERNATIVE 3: BIO-P, ALUM COAGULATION, FILTRATION AND BREAK-POINT CHLORINATION 

FIGURE 3.3 

SUGGESTED PROCESS CONFIGURATION 
TRIBUTARY WWTP 

FREESE AND NICHOLS. INC. ------------------------



BAR 
SCREENS 

REMOVAL 
BASINS 

PRIMARY 
CLARIFIERS 

EQUALIZAT ION 
BASIN 

ACTIVATED SLUDGE BASIN 
SECONDARY 
CLARIFIER 

CHLORINE 
CONTACT 
BASIN 

TO 
ELM 

CREEK 
SULFUR 
DIOXIDE 

TO TRIBUTARY 
OF CLEAR FORK OF 

BRAZOS RIVER 

ALTERNATIVE 4: BIO-P, NITRIFICATION ONLY, BY- PASS ELM CREEK OPTION 

FIGURE 3.4 
SUGGESTED PROCESS CONFIGURATION 

TRIBUTARY WWTP 

FREESE AND NICHOLS, INC.------------------------' 



qui red for flows of up to about 7 mgd. Alternative 4 produces an ef

fluent quality suitable for discharge of up to 3 mgd. 

The same basic treatment processes are suggested for preliminary 

(bar screens and g:-it basins) and primary treatment (primary clarifica

tion). The suggested secondary systems are also the same, with the 

exception that biological P removal is suggested for Alternatives 3 and 

4. Nitrification and denitrification are suggested as components of all 

activated sludge systems, with the exception of Alternatives 3 and 4, 

which only achieve nitrification. 

Alternative 1 is a high lime tertiary system similar to those 

used at all of the existing water reclamation facilities supplementing 

potable water supplies. The high pH conditions of the lime treatment 

enhance the destruction of virus and bacteria in the wastewater. Since 

the 1 i me dose I'li 11 be independent of the P concentra ti on, and P wi 11 be 

removed in the process, there is no need to use biological P removal in 

conjunction with high lime. A single stage system is suggested, so 

that recarbonation will only take place after the chemical clarifier. 

In addition to lime treatment with recarbonation, filtration would be 

needed to achieve a lower concentration of suspended solids and lower 

turbidity in the effluent. The chief disadvantages of this system are 

the large volume of sludge it generates and its high cost. 

The tertiary segment of Alternatives 2 and 3 is an alum coagula

tion/filtration system. Biological P removal is suggested for Alterna

tive 3 to cut down on the alum dose required. Alternative 2, a purely 

alum P removal system, is included to proved a cost comparison against 

biological P removal. To ensure that the solids carried over from the 

3.13 

l'================ FREESE AND NICHOLS, INC ==============::!J 



secondary system will not overload the filters, flocculating type 

clarifiers are suggested for the secondary clarifiers of Alternatives 2 

and 3. 

Other recom~ndations for Alternatives 2 and 3 include facilities 

for adding alum and polymer either to the clarifiers or just upstream 

of the filters. Conventional dual-media pressure filters are suggested 

for filtration for both alternatives. Chlorination/dechlorination with 

an acceptable free chlorine residual is suggested for disinfection. 

An oxidation channel type of activated sludge system could poten

tially be used for Alternative 4, although the benefits of an oxidation 

channel do not completely outweigh the problems of its application. 

The primary benefit of an oxidation channel is its ease of 

operation and low staffing requi rements. However, the plan will re-

quire a relatively high level of operator attention even with an 

oxidation channel, because of the tertiary treatment process to be 

used. In addition, the land requirements for an oxidation channel at 

the 3.0 mgd scale are fairly large, and at 7 mgd become limiting. The 

power requirements for an oxidation channel are also high compared to a 

conventional activated sludge system. For these reasons oxidation 

channel systems were not evaluated. 

Table 3.1 compares the effluent quality and estimated cost of 

each alternative. Table 3.2 compares their relative advantages and 

disadvantages. 

Alternative 3, combining biological phosphorus removal and alum 

coagulation, is the recommended alternative. It produces an effluent 

quality compatible with the standards established in Section 3.1, 

3.14 

~=============== FREESE AND NICHOLS, INC ==============='J 



w 
..... 
<n 

TREATMENT TYPE 

PROCESS DESCRIPTION
I 

EFFLUENT QUALITY 

BOO 
TSS 
TKN 
Nitrate 
Phosphorous 
Dissolved Oxygen 
Coliform 
NTU 

COST PRELIMINARY 
per 1,000,000 

Capital 
O&M 
Equivalent Annual 2 

Table 3.1 

Treatment Process Alternatives 

HI-LIME 

Activated Sludge 
Nitrification 
De-Netrlflcatlon 
Clarification 
Hi-Lime 
Re-Carbonatlon 
Filtration 
Chlorination 
Post Aeration 

DeslgnlAverage Operating 
Conditions 

5.012.0 
5.0/<1.0 
2.0/1.0 

10.0/5-7 
.21.1 

5.0/6.0 
2.2I2.() 
2.0/1.0 

13.41 
0.70 
2.09 

2 
ALUM. 

Act I vated Sludge 
Nitrification 
De-Nitrification 
Coagu I at Ion 
Cham. p. Remov~1 

C I ar I f I cat Ion 
Filtration 
Break-Pt. Chlorination 
Post Aeration 

5.0/2.0 
5.0/<2.0 
2.0/0.1 

10.0/5-7 
.21.15 

6.0/6.0 
2.2IN.D. 
2.0/1 .0 

11 .26 
0.56 
1.73 

3 
ALUM. & BIO. P. 

Activated Sludge 
Nitrification 
Biological Phosphorous 
Coagulation 
Fi Itration 
Clarification 
Fi Itratlon 
Break-Pt. Chlorination 
Post Aeration 

5.0/2.0 
5.0/<1.0 
2.0/0.1 

15-20/15-20 
.21.15 

5.0/6.0 
2.2IN.D. 

2.0/1 .0 

10.12 
0.46 
1.51 

4 
NITRIFICATION 

Activated Sludge 
Nitrification 
Biological Phosphorous 
C I arl f I cat I on 
Filtration 
Chlorination 
Post Aeration 
Pump Station and 

Force Main 

5.0/3.0 
5.0/5.0 
2.0/1 .5 

15-20/15-20 
2.0/2 .0 
5.0/6.0 

200.0/100 
N.A./4-10 

11.58 
0.35 
1.55 

NOTES: 1 • AI I preceded by preliminary treatment, screening, and grit ramoval; dechlorination also provided. 
2. Based on 20 years @ 8% Interest. 



, 
~ 

" " . 
" > z 
o 
z 
R 
I 
o 
.:;; 

~ 

Advantages 

w 
...... 
0\ 

Table 3.2 

Subjective Evaluation of Treatment Process Alternatives 

HI-LIr.'E 

1. Total organic carbon 
reduction. 

2. Total dissolved 
solids reduction. 

3. Track record of 
success. 

4. Relatively stable 
process. 

5. High re I I ab III ty 
because of ·HI-Llme. 

6. High disinfection 
capabl Iitles, both 
pH and GI

2 
removals, 

7. Removes NH
3

• 

8. Denltrlfled ef
fluent. 

2 

ALUM. 

1. Total organic carbon 
reduct Ion. 

2. Relatively easy sludge 
handling, if dis
charged. 

3. Track record of suc
ces for P removal. 

4. Removes viruses/patho
gens. 

5. Easler maintenance 
than HI-Lime. 

6. High disinfection 
capabl Iities with 
break-pt C 12 

7. Removes NH
3

• 

8. Denltrlfled effluent. 

3 
LUM. & BIO. P. 

1. Total ortganlc 
carbon reduction. 

2. Relatively easy 
sludge handling. 

3. Track record of 
success for P re
roova I • 

4. Removes viruses/ 
pathogens. 

5. Easler maintenance 
than HI-LIme. 

6. High disinfection 
capabl I Itles with 
break-pt CI

2 

7. Removes NH
3

• 

8. Lower capital cost 
than HI-Lime and 
Alum. 

4 
NITRIFICATION 

1. Lowest capital cost. 

2. Lowest O&M cost. 

3. Least complex opera
tion. 

4. Has ability to pump 
out of basin for re
liability. 

5. Removes NH
3

• 

6. Removes majority of 
phosphorous. 



w 
I-' 

'" 

HI-LIME 

9. High level of phos
phorous and heavy 
metal removal. 

10. Color and hardness 
remova I. 

11. Lower THt~ format I on 
than BP-CI • 

2 

Disadvantages 1. Highest capital cost. 

2. Highest O&M cost. 

3. Requires specially 
trained operations 
staff • 

4. Limes sludge handling 
and disposal. 

5. High maintenance with 
scaling problems. 

2 
ALUM. 

9. Lower capital costs. 

10. Lower O&M than Hi-
Lime. 

11. Less complex opera-

tions than HI-Lime or 
Alum & B.P. 

I • Increases TDS. 

2. Higher chemical cost 
than Bic-P. 

3. Requires specially 
trained operations 
staff • 

3 
LUM. & BIO. P. 

9. Lower O&M cost than 
than Hi-Lime and 
Alum. 

10. Less of an Increase 
of TDS than Alum. 

1. Increases TDS. 

2. Requires specially 
trained operations 
staff. 

3. More comp I ex opera
tion than Alum 
alone. 

4. Higher capital cost 
than Alum alone. 

4 
NITRIFICATION 

1. Less effective In 
removal of viruses! 
pathogens. 

2. Not as easily expanded 
without additional 
unit operation for 
P-removal and nitrate 
reduction. 

3. Request trained ope
rational staff, but 
less complex than 
other alternative. 

4. Requires careful 
operation of Blc-P. 



"Water Quality Standards," is reliable and has the lowest cost of the 

four alternatives evaluated. 

An opinion of T.G. Metcalf, a professor in the Department of 

Virology and Epidemilogy at Baylor College of I~edicine, on the effec

tiveness of viral removal by alum coagulation is included in Appendix A 

to the Summary Report. Dr. Metcalf states in this opinion that alum 

treatment would be beneficial in promoting virus removal. 

The largest drawback to Alternative 3 is that no existing facil

ity uses alum coagulation exclusively for solids removal. Should 

public support require more exact replication of treatment processes of 

existing water reclamation plants, the additional cost for Alternative 

1 may be warranted. 

Table 3.3 lists the process units and sizes required for Alterna

tive 3. Based on these units and sizes, the research team's opinion of 

the estimated construction cost for the plant is $10.12 million and 

opinion of annual operational cost is $460,000. A detailed cost break

down is presented in Table 3.4. 

3.4 Non-Potable Water System 

The inclusion of a non-potable water system study in this project 

was based on the concept that non-potable water supplied to a user who 

would otherwise use the potable supply was the equivalent of developing 

a new source of potable water. 

A review of Abilene water use as presented in Table 3.5 suggests 

that further reductions in potable water demand can best be achieved by 

reducing demand for turf irrigation water. 

3.18 

l.'================ FREESE AND NICHOLS, INC ==============::'J 



Table 3.3 

Tributary WWTP Preliminary Unit Sizing 

Process 

Pri rna ry Cl a rifi ers 

Equalization Basin 

Aerobi c Zones 

Anaerobic Zones 

Total Activated Sludge System 

Secondary Clarifier 

Alum Use 

Pressure Filters 

Chlorine Contact Basin 

Chlorine Demand 

S02 Demand 

Desi gn C ri teri a 

1800 GPO/SF at Peak Flow 

8.0 Day SRT at PM Load 
0.7 Solids Yield 

2 HR HRT at PM Flow 

500 gpd/SF at Avg. Flow 

40 mg/l at Avg. 

5.5 gpm/SF at MEF 

30 minutes at MEF 

30 mg/l at Avg. 

5 mg/l at Avg. 

Total 
Size 

5,556 SF 

1 mg 

1.49 mg 

0.33 mg 

1.81 mg 

7,182 SF 

801 lbs/day 

861 SF 

142,073 gal 

601 1 bs/day 

100 lbs/day 

3.19 

1.'=============== FREESE AND NICHOLS, INC =============='J 



Table 3.4 

Summary of Opinion of Probable Costs 
3 MGD-Alum Coagulation Treatment Plant 

Capital Cost 

Bar Screen and Grit Basin 
Primary Clarifier 
Equalization Basin 
Activated Sludge Basins 
Secondary Clarifier 
Chemical Feed System 
Filters 
Chlorine Contact Basin 
Miscellaneous Structures 

(including dechlorination) 

Non Component Costs 
o Piping at 10% 
o Electrical at 8% 
o Instrumentation at 5% 
o Site Preparation at 5% 

Contingency, Engineering and Related Costs at 45% 

TOTAL 

Operati ons Cost 

Annual Power Cost 
Annual Operations and Maintenance Cost 

TOTAL 

Opinion of 
Probable Cost 

$ 140,000 
440,000 
300,000 

2,050,000 
890,000 

40,000 
740,000 
250,000 

600,000 

550,000 
440,000 
270,000 
270,000 

3,140,000 

$10,120,000 

$ 130,000 
330,000 

$ 460,000 

3.20 

l'=============== FREESE AND NICHOLS, INC =============='J 



Table 3.5 

Abilene's Home Water Use by Type* 
~ Percent of Total 

Exterior Irrigation 
Laundry 
Bathing 
Kitchen 
Toil et 

*Source: Abilene's Water Management Plan 

51.0 
6.7 

15.3 
7.7 

19.3 
100.0 

3.21 

l'================ FREESE ANONICHDLS, INC =============~ 



The use of reclaimed water for turf irrigation has long been suc

cessfully practiced both in this country and overseas. Using reclaimed 

water for private lawn irrigation would, however, require construction 

of separate water transmission and distribution systems to supply re

sidential neighborhoods, which is likely to be prohibitively expensive. 

Because of its cost and safety considerations related to this type of 

uncontrolled use, this idea was eliminated from detailed consideration. 

However, a modified system to provide reclaimed water only to 

large turf irrigation water users, such as golf courses or parks, was 

considered practical. Technical Memorandum No. 11 reports in detail 

on the project team's investigation of the possibility of a non-potable 

water system using treated wastewater effluent for turf irrigation to 

reduce demands for potab1~ water. 

For this type of program to be successful, sufficient demand for 

non-potable water must exist, a significant amount of non-potable water 

must be available, and the water must be of acceptable quality at a 

cost substantially below potable water costs. 

Demand for Non-Potabl e Water Supply. At present, two non-potab1 e 

water systems are operated in Abilene. One uses surface water from 

Lake Kirby for turf irrigation of three golf courses on the south side 

of the City. The second uses reclaimed wastewater from the Hamby plant 

for agricultural crop irrigation on the north side of the City. 

A typical l8-hole golf course in the 20 to 25 inch isohyet crea

tes an average demand of 250,000 gallons per day (gpd) and a peak de

mand of 500,000 gpd. 

The golf course at Oyess AFB is located distant from the Lake 

3.22 

l'=============,=== FREESE AND NICHOLS, INC ==============='.J 



Kirby system and currently must use potable water for irrigation. This 

is a significant existing demand and is a favorable candidate for use 

of nonpotable water. The municipal airport, Dyess AF~ fields, and 

future golf courses would also be likely users of a non-potable supply. 

In addition to turf irrigation, other possible areas of demand 

for non-potable water were investigated. These uses included: 

o 

o 

o 

o 

Agricul tural 

Industrial/Commercial 

Recharge of Existing Sources 

Aes thet i c Uses 

The City is currently operating an agricultural irrigation system 

using effluent from the Hamby plant. It is anticipated that this 

operation will continue at about the same use level as currently prac

ticed. Beyond this application a long-term agricultural demand is not 

expected in Abilene. 

Industrial and commercial potable water users were evaluated for 

possible future demands of non-potable water. Of the major water users 

reviewed, only one potential user, Dyess Air Force Base (AF~), was 

identified. However, due to the relatively small quantity and the 

special needs of this single user no further detailed investigation was 

made. If non-potable water is brought to Dyess AFB for turf irriga

tion, then the Base may wish to consider installing an internal non

potable distribution system to allow other uses of the non-potable 

supply. 

Recharging existing sources is possible and is addressed in de-

3.23 

i.!=============== FREESE AND NICHOLS, INC ==============='J 



tail in Technical Memorandum No. 9 for Lake Fort Phantom Hill. Other 

sources are too distant to be considered at this time. 